MONAGHAN COUNTY COUNCIL
Carrickmacross AER 2011

Monaghan County Council, Carrickmacross Waste Water Treatment Plant — Annual
Environmental Report 2011

MONAGHAN COUNTY COUNCIL

WASTE WATER DISCHARGE LICENCE
REGISTER NUMBER: D0062
AGGLOMERATION: Carrickmacross Town
ANNUAL ENVIRONMENTAL REPORT
1st JANUARY 2011 - 31st DECEMBER 2011

A/County Manager: D Fallon
Director of Services: D Fallon

Senior Engineer: M Murray
Carrickmacross Waste Water Treatment Plant — Annual Environmental Report 2011




MONAGHAN COUNTY COUNCIL
Carrickmacross AER 2011

Document Amendment Record
Client: Monaghan County Council

Title: Annual Environmental Report 2011

Plant; Carrickmacross Waste Water Treatment Plant

Ref No. : D0062
[...]
Arsenle 177 ICPMS 1 ugh.
Atrazine 191 HPLC <0.01 ugh.
Barlum 17 ICPMS 20 ugll
BOD 113 Eleclromatry <2 mg/l.
Boron 117 ICPMS 246 ugll
Cadmium 177  ICPMS <0.09 ugll,
Chromium 177 ICPMS 1 ugi.
[H]] 107  Colorimatry 48 mg/L INAB
Gonductivity 112 Electromelry 1444 usem -1@26C INAB
Copper 117 ICPMS g 16 ug/L
Cyanida 145 Colorimelry _ 27 uglL
Dichloromethane 184 GC-MS1 <1 ugh.
Fluoride 118  Colorimetry <0.09 mgiL
Lead 177 ICPMS 1 ugll,
Mercury 178 ICPMS 23 uglL
Mickel 1717 1CPMS 3 ugl.
Nltrate 103 Colorimetry 065 mglLasN
Nitrite 118 Colorimetry 0025 mglasN
Nitrogen (Total Kjeldahl) 104  Digestion/ Distillation/ T 1066 mglasN
Mitrogen (Tolal Oxidised) 181 Golorimalry 068 mglLash
Nitrogen (Tolal) 0 Galculation 872 mglLasN
pH 110 Elctrometry 76  pHUnlts  INAB
Phonols (Total) 204 GG-M32 <0.10 ugil
Phosphate (Oriho) 117 Colorimetry 00711  mylLasP
Waeb Certificate Date : 10/12/2007
Aco. ; Accredited Parameters by ISO 17026:2005
Al orgenic results are analysed s recelved and oll resuils aro comected for dry welghl st 104 C
Resuils shail nol ba reproduced, except In full, withoul the eppraval of EURQ environmental senices
Resuls contained In this report retala only Lo tha samples lested
Pago10f2

26



MONAGHAN COUNTY COUNCIL
Carrickmacross AER 2011

i

-
by

- 1 I

bed o

1.
il

Unit 35,
Ro Boyne Dusiness Peark,
) Drogheda,
anvironmental Co. Louth
services Irelend
Tet 4353 410345440
Environmental Sclence & Managoment Foxx 4353 41 0346171
Bl Watar,Soll & Alr Toating :v,::} Wﬁ -
Customer Gearold McCarthy Lab Report Ref. No. 0310/010/02
Monaghan Co Co Dale of Recolpt 19/1112007
?::’::’ :m'“" Dato Testing Commenced 1811112007
{]
Co Monaghan Recelved or Colfected Collected by Euro
Condlitlon on Recelpt Accoplablo
Customer PO 400034842 Dale of Report 10/12/2007
Cuatomer Rel River Pooles Discharga plpe Samplo Type Water

CERTIFICATE OF ANALYSIS

Test Parametar - -

Phosphate (Total) 166 Digeslion/ Colorimetry
Selonfum 177 ICPMS

Simazine 191 HPLC

Solids (Tolal Suspanded) - 106 Filtratlon/ Drying @ 104
Sulphats 119 Colorimatry
Temperature 716 DO Metor

Toluene 166 GC-MS1

*Tributylitin* 0 GGMS1

Xylene 179  GC-MS1

Zine 177 ICPMS &
Web Certificate

Acc. : Accredited Paramaeters by ISO 170252005

- . - 8OP. Analytical Tachnique:. - . -

Al organic reaults ere enslysed as recelved and ol results ara commecled for dry welght at 104 C
Rouuits shall not be reproduced, except i full, without the approvel of EURO environmental senicas

Resulls contained In this report relzla only o tha ssmples lesled

. Result . Unlts: ; Acc.’i -

0276 mglesP INAB
2 ugi.
<0.01 gl
10 mgh.
66 mg/.as 804
1.3 dogreesC
<1 ug
<006 upglas$n
<1 ugiL
358 ugh.

Date ; 10/12/2007

Subcontracied Pago2of2

27




MONAGHAN COUNTY COUNCIL
Carrickmacross AER 2011

Unit 35,
EURO ek
; J Drogheds,
v envlmnmnntnl Co. Louth
servicus Irefand
* Tek +333 41 0846440
: ] Environmental Sclence & Management Fax  +353 41 0846171
s Web:
Water,Soll & Alr Testing e m
o ‘}
]
” Customer Gearold McCaithy Leb Report Ref. No. 0810/019/03
- Monaghan Co Go Date of Recelpt 181112007
C :::‘;':"‘:m"” Dato Tosting Commenced  19/1112007
Co Monaghan Recelved or Collscled Collocted by Euro
5 Condliion on Recelpt Accoptable
= ] Customer PO 400084842 Data of Report 071212007
Customer Ref River Paoles Dawnstreant Sample Type Walter
" .1,; X &
i
& CERTIFICATE OF ANALYSIS
: "z .Ta".s‘l Parametor. .."... "~ SOP -Analytical Technlque:. “:-. - . - -Result:: - ‘Units. Acc.’. ;i
—end Ammonia 114 Colorimetry 198 mgllas M INAB
Arsenlc 177 ICPM8 1 ugl.
5 Atrazing _191  HPLC <0.01 ug.
, ,d' Barlum 177 ICPMS 53 ugh.
BOD 113 Electromelry 3 mg/l INAB
. Boron 177 ICPMS 193 ugll.
‘] Cadmium 177 1cPMS .09 gl
- Chromlum 177 ICPMS 2 ug/L.
coD 107  Colorimolry 7 mgL IHAB
S | Conduclivity 112 Eleclromelry 697 usem ~1@26C INAB
i rj Coppar 177 ICPMS % 7 ugiL
* Cyanide 146 Colorimolry 8 uglL
» Dichloromathane 164 GeCM81 <1 ug/l.
. J " Fluoride 116 Colorimatry <0.09 mg/L
—rr Lead 177 ICPMS 3 ug/l,
Mercury 178  ICPMS 32 ug/l
- Nickel 177 ICPMS 2 ugil.
] Hitrato 103  Colorimatiy 226 wmgl.asN
T Hitrite 118  Colorimetry 0018 mgLasN
Nitrogen (Total Kjeldahl) 104  Digestion/ Distillationy T 448 mglLasN
- “} Mitrogen (Total Oxidised) 161 Colordmetry 227 mglLasN INAB
s fcd Nitrogen (Tolal) 0 Cakulation 678 mglLasN
pH 110 Electromatry 7.8 pH Units INAB
- Phenols (Tolal) - 204 GCMS2 <0.10 ugh.
J Phosphate (Ortho) 117 Golorimatry 0089 mglLasp
Web Certificate Date : 07/12/2007

) ] Katherine McQuillan - Deputy Technlcal Manager
Ace. : Acaredited Paramelers by 1SO 170252003

' 1] Al organic resulls ere analysod as recelved end al results ere corrected for dry weight at 104 C
Resulls shall not ba reproduced, except In ful, without the epproval of EURQ emviconmental sences

By Resulls conleined in this report retato ondy lo the semples lesled
} Paga 1of2

28




MONAGHAN COUNTY COUNCIL
Carrickmacross AER 2011

ed .

(-

, ‘...
I ]
bk

Lk

,-,-_.
O S T

e o

Rt e

anvlronmnlal
sarvicey

Environmental Sclenco & Managemant

Ui 35,

Doy Pusinzss Park,
Diogheds,

Co. Louth

Iretand

Tel:  +35341 9845440
Fax  +353 41 9846171

Water,Soll & Alr Testing :"::; ml o cenily
Cuslomer Gearold McCailhy Lab Report Ref. No. 0810/018:103
Monaghan Co Co Date of Recelpt 18A112007
‘T’:“‘;‘:’.""m Dato Testing Commenced 18112007
8 Glen
Co Monaghan Recolved or Collecled Gollecled bry Euro
Condition on Recelpt Accaptable
Customer PO 400084842 Date of Report 07H272007
Customer Ret River Pooles Downsiream Ssmpla Typo Watar
Tost Paiamter.<.:. .. 8OP.. Analytical Techniquo . - Rasult, - Unils:, Acc. : i:.
Phoaphata (Totel) 168 Digostions Golorkmotry 0400 mglesP  WAB
Salenlum 177 ICPMS A ugll.
Simazine 19 HPLC <. ugl
Solids (Total Buspended) 108 Fillration/ Drying @ 104 i) | mglL.
Sulphate 119 Colorimelry 42 myL e 504
Temperalure 710 DO Metor 113 degrecs G
Toluene 186 GC-M81 <1 ugi.
“Tributylitin® 0 GC-MS1 <0.05 ugl asSn
Xylone 1719 GCM81 <1 uglL
Zine 17 ICPMS 18.2 ugil
Webh Certificate Dato : 07/12/2007

Katherine McQuillan - Depuly Technical Manager
Aco. ; Accredited Paramelers by IS0 12025:2005
All organic resuils are snalysed s received and all resulls ara conrected for dry weight at 104 C

Rasuils shail not ba reproduced, except in full, without the epproval of EURO enviconmental senioss
Resulls contalned In this report relale only lo the samples lesled

* Subconivacled Page 20f2

29



Monaghan County Council

Environmental Liability Risk Assessment & Statement of
Measures for Carrickmacross & Environs

2011

Urban Waste Water Discharge
Licence D0062-01

Document Amendment Record
Client: Monaghan County Council

Title: ERLA Report 2011

Plant: Carrickmacross Waste Water Treatment Plant

Ref No. : D0348

DATE Issue originated Checked: Authorised:
Purpose:
Feb 2012 A Document for | S. Mallon M. Johnston M. Murray
Submission: A.E. S.E.E. S.E./D. Fallon
D.O.S.
ooanll Flr,

Table of Contents

1 INTRODUCTION 3
1.1 BACKGROUND 3




2 ENVIRONMENTAL SENSITIVITY AND RISK ASSESSMENT 3

2.1 SENSITIVITY OF RECEIVING WATERS
2.2 GROUNDWATER PROTECTION
2.3 PROTECTED ECOLOGICAL SITES AND SPECIES (SHORTEST DISTANCE FROM ANY DISCHARGE)

2.4 HUMAN HEALTH
3 RISK PREVENTION / MITIGATION 6
4 STATEMENT OF MEASURES 6

5 FINANCIAL PROVISIONS 8
5.1 ESTIMATION OF REMEDIATION COSTS 8
5.2 DETAILS OF FINANCIAL PROVISION / INSURANCE 8

1 Introduction

This Environmental Liability Risk Assessment relates to the agglomeration of
Carrickmacross and Environs. This report has been prepared in compliance with
Condition 7.2 of Licence No. DO348 which requires the submission of:

e An annual statement as to the measures taken or adopted in relation to

the prevention of environmental damage,

e The financial provisions in place in relation to the underwriting of costs for
remedial actions following anticipated events (including closure) or
accident/incidents, as may be associated with discharges or overflows

from the waste water works.
e Environmental Liabilities Risk Assessment (ELRA) to address the

liabilities from present or planned discharges. within twelve months of the

date of grant of this licence.

1.1 Background




Carrickmacross town is a medium sized town located in the south of County
Monaghan. The Waste Water treatment plant is located at a site adjacent to the
Ardee Road in Carrickmacross town. The Waste Water Works comprises of a
gravity collection system With a high dependency on pumping stations due to the
topography of the catchment area and a Waste Water Treatment Works with a
design capacity of 12,150 P.E. The current load is approximately 12,144 P.E.
(based on current flow and BOD loading). The Carrickmacross treatment plant's
load has greatly decreased over the last few years, the plant was treating P.E.
loads up to 23,000 in 2008, with some loads in excess of this figure on occasion,
due to industrial input. The main reason for the reduced loading into the plant
over the past few years is that an industrial food company has installed their own
treatment facilities on site in the town, which greatly decreased the BOD loading
into the Carrickmacross plant. Also, the current economic downturn with business
closures and unemployment affecting the town, would also explain the decrease
in loading into the plant.

The plant provides secondary and tertiary treatment with nutrient removal
(phosphorus reduction) for the effluent. The Waste Water Treatment Plant
(WWTP) which provides treatment for a design load of 12,150 population
equivalent comprises aeration by mechanical aerators, phosphorus removal
(Ferric dosing) followed by secondary settlement and clarification and rapid
gravity sand filters. Sludge dewatering is provided by thickening the sludge in a
picket fence thickener followed by dewatering on a sludge belt presses. Final
effluent was treated to standards in accordance with the Urban Waste Water .
Regulations (UWWTR) 2001 in 2011. From 2012, final effluent will be treated to
standards in accordance with schedule B of the granted discharge licence,

granted in November 2011.
2 Environmental Sensitivity and Risk Assessment

The main considerations in relation to the receiving waters for the primary
discharge have been identified and given a designated score through the risk
enforcement methodology developed by the EPA.

The Dynamic Risk Enforcement Assessment Methodology (DREAM) uses a
decision making framework and toolset to assess the risk posed by the primary




discharge from waste water agglomerations.
DREAM allocated an enforcement category to waste water agglomerations
based on five environmental attributes:

e Level of treatment,

e Discharge compliance,

e Observed impact,

e Possible impact, and

¢ Enforcement record.
The DREAM map and pivot application may be accessed through the following
link: https://www.edenireland.ie
Inniskeen Waste Water Treatment Plant agglomeration has been assigned an
enforcement category of B1-Medium . The DREAM enforcement categories have

been assigned the following site specific risk categories:

DREAM Risk Category Site Specific Risk Categories
Al Category 3

A2 Category 2

B1

C1 Category 1




Table 3 Risk Matrix:

V.High 5
High 4
Medium 3
Low 2
V Low 1

Massive

1 2 3 4 5

These are considered to be high level risks requiring priority attention. These risks have the
potential to be catastrophic and as such should be addressed quickly.

These are medium level risks requiring action, but are not as critical as a rede coded risk.

Green (light and dark green) - These are lowest level risks and indicate need for continuing
awareness and monitoring on a regular basis. Whils they are currently low or minor risks,
some have the potential to increase to medium or even high level risks and must therefor be
monitored and if costs effective mitigation can be carried out to reduce the risk even further
this should be pursued,

3 Risk Prevention / Mitigation

The risk matrix above indicates that there are no high levels of risk classification
for the site. The overflow of the oxidation ditch and the overcapacity of the storm
tank could engender untreated effluent in a relatively small stream; for this reason
the programme of works should addresé these two issues by 2015. the item IV is
potentially a severe risk since the abstraction point at risk. The outfall has been
highlighted to be piped 3.5km (effectively downstream of abstraction point)

4 Statement of Measures

The measures to be taken by Monaghan County Council are outlined in Table 4
below. Measures are in place within Carrickmacross Waste Water Plant are
adequate to maintain the discharge at a quality that complies with the licence
conditions and does not significantly impact on the conservation objectives of the

Proules River.




Juiod uoioeBNSE J3jem

Splepuels 6002 alqejod je Jejem ainjjod
suonenbay AAS 03 Jojem jeal; lajem a|qejod pINos pue papasoxe
0z Alanjoaye oy jueld Jo ainjied Joj juiod uonoenSqY Jajem pain|jod ale spATa 2yl jued |[BJaAQ IA
4Ma @besois .
sinoy g Ajuo Buiaey Joy J33ed
JOUUBD 3uB) LIOIS JUalInD 3y} juiod uoipensge 19AU S3IN0I4
ey} smoy) Buuspusbus 'Aueak WO Weals umop JaA OJUI BIUOWILWIE |  ©} JUSNIYS pajeanun jo
Sl Sawy 2:0} [ejulel Anesy I Ysi Joj [eijuaiod $/S :a0g YbIH | mojHan0 pue uoiepunu MO[LIBAO 3jue} LS A
yoealiq
A3 4o sjans| uonn|iod JaAl OJUl BIUCWILUE dIMM
8 1no ysem pueg Pl Jo} [ejuajod ‘aog ubiH | Buiaes] aog o d YbIH siiej Juawieal) Ateipa ] Al
paoijou J3All OjUI BIUOLULIE
0l a)Is uo Jojelauab Agpuels oN Apoinb ag pinopa i :qog ubiH aln|iey Jamod uonelae 1
juiod uonoensqe aBieyosip
WO L WEesl}s umop Ul Juajuod
oL suoljouny [ew dwnd asog 1Y Ysiy Jo4 [enuajed Apomxoy juou ybiy 21113} JO DSOPIBAND yue) Buisop oula4 1]
4ApQ obelojs
sinoy G Auo Buiaey Joj 19320
JOUUED YUB} WIOJS JUaLND By} iod uonoessqe wealys Buiniasal
1ey} smoy} Buuapuabua ‘Alueak UBj0 ) Weans umop J3AL OJul BlUOWILLE sajnold sayoeal L
SL sawl z1o|, [|ejuiel AesH I Ysy Joj [eyuajod /s '‘aod YbiH juaniys pajeasun | Youp uonepixo Jo Buipoold |
(eauaunoog
» Mlsneg) Buney o Bunubram J0848 al
24098 ¥siN 29UaJN220 JO SISeq | 2ualNID Aj1anes Jo siseg Rusnes |ejuawuodIAug SpJEZEH |eljusiod 4SS9904d | ysiY |

WO JUSWSSISSY YSIY :Z a|qel




MONAGHAN COUNTY COUNCIL
Carrickmacross AER 2011

Table 4: Statement of Measures

Risk | Risk Mitigation Outcome | Action Date for Owner/
LD. Score | Measure to be Competition Contact
taken Person
| 15 Increase the heights safe Construct March 2013 M Johnston
of walls in u/g tank higher walls
1 10 Close monitoring of More SOP for July 2012 MJohnston
dose pumps control dosing
pumps to
ensure
effective
operation
III 10 Provide standby Plnat Recommend May 2013 M Johnston
generator continues to | purchase of
operate in generator
Mains power
outage.
v 8 Monitoring of sand Clean SOP for sand | May 2012 I Jackson
levels in filter discharge filter -
Weekly
check list
v 16 Increase volume of Containment | DOE funding | Jan 2015 M Johnston
storm overflow tank of raw WSIP
to 24hours DWF effluent awaited
during high
rainfall
period
VI 8 New outfall down Cleaner DOE funding | Jan 2015 M Johnston
stream of abstraction | safer potable | WSIP
point for potable souree awaited

water

| confirm the above are the measures which will be taken in the local
Authority i

subsequent years.

Job Title: <&

Date:

ﬂth%la Q0|2

35




MONAGHAN COUNTY COUNCIL
Carrickmacross AER 2011

5 FINANCIAL PROVISIONS

5.1 Estimation of remediation costs

Table 5 below outlines the estimated costs of remediation for different categories
of events

Table 5: Risk Classification Table

Rating Severity

Category Description Cost of
Remediation

Trivial '

Minor

Moderate

Major

O WN =

Extreme €100,00

5.2 Details of Financial Provision / Insurance

In order to off set the risk to the environment the Council has enquiry form
proposal form for an Environmental Insurance Policy with IPB Insurers, Policy
Nos. TBC To the value of €5,000,000.

36




